STEP 11

12. Attach Backboard (H) to Upper
Extension arm (G).
Connect Upper board arm (G) to the
Backboard vertical frame (H) using 2 Hex
bolts M12x55 (#6), 4 Flat washers M12
(#8), 2 Plastic washers M12 (#1), and two
Lock nuts M12 (#9).

Tighten the two bolts and nuts snugly.
See Figure 13.
Note: The plastic washer goes between

backboard vertical frame (H) and Upper
extension arm (G).

13. Apply Rim Height Sticker

Use a tape measure to crank rim up to exactly 10’
from playing surface. Make a line mark on the
Actuator (C) against bottom edge of Actuator
Sleeve (D).

Crank the rim all the way down to the extreme end.
Peel and apply Rim Height sticker (J) to outside of
Actuator (C) lining up the mark with the 10" mark on
the Rim Height Sticker.

See Detail B.

Apply Pole pad if available.

. Attach Backboard (H) to Lower Extension arm (F).

Turn crank to lower support frame (F) until against
safety stop rod welded on the back of Top Pole (B).

With 3 capable adults, raise the Backboard and rim
assembly up and connect Lower Extension arm (F) to
the Backboard Bracket using one Stud M12x235
(#2), 2 washers M12 (#8), 2 Plastic washers M12
(#1), and 2 Lock nuts M12 (#9).

Tighten this bolt snugly. See Figure 13.

Note:

1. Slide the Stud thru from outside of Vertical tubes. After
the stud is installed, plug end caps into the holes on the
vertical frame, to keep bees from holes. 4pcs plugs can be
found in the hardware pack or manual pack.

2. The plastic washer goes between backboard bracket (H)
and Lower extension arm (F).

Actuator sleeve (C)

Rim Height
sticker

10ft

— Actuator
(C)

Detail B

I AW/ ]|

o (— A /&[5

DRIVEWAY SERIES
D554 D560
ADJUSTABLE
BASKETBALL SYSTEM

Installattion
&Owner"s
Instructions

) Tl

Keep this instruction manual in case you have to contact the manufacturer for replacement parts.




Figure 11

Slide Actuator plastic sleeve (D) over top of
Actuator (C), align the hole in the Plastic sleeve

(F)-

8. Attach Actuator (C) to Lower extension Arm

Slide Plastic sleeve
over Actuator

Put Rim box cover back and secure it with

Remove the Rim box cover, put Goal
removed screws.

against Rim pad (Pre-installed), secure it
with 4 Hex bolts M10x45 (R1), 8 Flat
washers M10 (R2), 4 Flange nuts M10

(R3) See Figure 12.
Tighten all four bolts and nuts.

10. Attach Goal (I) to Backboard (H).

Nylon washers (#1) and one Lock nut M12 (#9).

Do not over tighten the bolts.

with the hole in the Actuator, slide one Steel
Sleeve (#5) thru both parts, see Figure 8.

Hold the Actuator assembly, align Steel Sleeve
with the Rear hole of Lower extension Arm (F),
Attached them together with one Hex bolt
M12x205 (#3), two Flat washers M12 (#8), Two

Crank Actuator in between two Mounting plate
Nylon washers M12 (#1), and one Lock nut (#9).

(E), secure them together with one Hex bolt
M12x105 (#4), two Flat washer M12 (#8), two

Attach Crank (L) to the bottom of Actuator with

supplied Lock pin.
Note: make sure Plastic washers go between

Do not over tighten this bolt.
Mounting plate (E) and Actuator (C). It prevents
painted parts from being scratched.

9. Attached Actuator (C) to Actuator mounting
plate (E). See Figure 11

\ ) e A
‘salinful |ejuUSp PlOAR .
0} Buike|d ueym pienByjnow e Jeapy 1SN 10BJUOD ‘paldinbal S| @ouelSISSe [BOIUYDD) Y| @
‘juswdinba pabewep uo Ae|d 1ansN
‘asn yoeas alojaq uieday “Ayjiqejsul "24n|ie} WalsAs ul}|Nsal p|nod 9SNSIW JO UOISOII0D ‘Bjewl|) @
pue isnJ jo subis ‘esempliey 8soo|
O el wajsAs xo8y9 "uoljeoo| 8|0d jo snipes (w/) "} 0Z UIYym saul|
. 1o1e1pawwi 11ed 1eyy soe|dal 1omod PesyIoA0 OU B.€ 818U} 8INSUT "Saul| Jo)em pue seb ‘sajqed
s)jled |99)s Aue pajeljsuad seyjsni )
11 "|]aWeUs 10119)X3 YlIm Juledal pue jsni Jamod punoibispun a1eo00| 0} Auedw oo Aj1ji3n 1oeiuod ‘bulbbip aiojeg e

anowal A183a|dwod “ysni oy Ajluenbal
syed |ejaw ||e pue sjod ¥o8y) ‘Ae|d Bulinp ajeledas 0} suol}oas ajod ay} mojje
‘|lle} pue }sni ued ajod ‘ajod wouly .
Keme |e11o1ewW o1uBBIo puE Jo1em daoy © p|nod os op 0} ainjie "(a|qeoijdde j1) Ajuedoud suoljoss ajod 8y} jeas e
‘Jou ul 9|buejus

Rew 198[q0 (510 'S89L[28U ‘SaUIJEM "uoljelado siy} Joj pepuswiwodel aie gjdoad y @
‘sBult) Aijemal Jeam jou op ‘Aeid Buing *
‘wa)sAs Jsnlpe o} usip|iyo moje jou og ‘uonned swaljxs asn ‘A|lquasse Bulnp Jeppejeasny| e

‘sjied Buirow wouy Aeme siabuly pue

spuey deay ‘yyblay Bunsnipe usyp ‘Aldadoud pajesado pue ‘paulejulew ‘paj|jeisul Jou si

"80d uo Aejd 1o ‘quuio ‘aplis Jou oQ walsAs siyy 4 sisixa Ainful snouss jo Ayjigeqoad ybiy v "Ainfur o Juspiooe
S_\fomE«ww “wmﬁﬂoﬂom.wﬂwmﬂ JO 3sS11 8y} 9onpaJ 0} pue uoljesado Jadold 10} [B13USSSS SI UOISIAIadNS pue
4111990 pIN02 AInful SNOLISS }8U pue asn ‘Alquesse a1a|dwoo pue Jadoud "A||njaies suononiisul ayy Buimojjo}
‘pJeoqgyoeq ay) wolj Aeme a0k s, 194 |ed INoy}IM walsAs siy} ajquasse o} Jdwalje Jou op ‘A}gjes ainsus o
doaay ‘saljiAaloe adAy yunp Bujwiopiad . ‘woalsAs ay) 1o uonelado
uaym £jjeroadsae ‘Aejd .mmwhwm 8BS 10} SB|NJ 9SBY) MO||0} pUuB MOUY SiaAe|d [|e 1By} 8INSUd }SNW JBUMQO
9]qISsod se uUooS Se Wi 8y} ases|ay . .
*su8yjo Bulinful ploAe 10 @oueeq ALNVHAVM AIOA TTIM ANV 3OVINVA ALHId0dd AHYNCLNI SNOIH3S
ureBai 0} Ajya1ig Wi ey wody Buey Ajluo * NI LTNS3IH AVIN SNOILONYLSNIALI4VS 3SFHL OA OL 34NV
‘wa)sAs ayy jo \_ Y,
uoljesado ajes 10j Sa|NJ 8SAY} MO||0} pue
mouy siahe|d ||e Jey} ainsua }snw J8UMQ
"IOVINVA ALYIJOYd YO/ANY -

"\
AdNPNI SNOIY3IS NI LTNS3Y AVIN -
SOUNENI SNORIS NI LTINS 3 AviN JOVINVA ALYIdO¥d ¥O/ANV ANNFNI SNOINIS

\ \ (Z_._.._Dmm_m_ AVIN SONINYVM 3SFHL MOT704 Ol m_m_Dn__<"_\

W snoiondisnt atadvs




INSTALLATION (Step 3)

5. Attach Actuator mounting plate (E) to Top Pole (B).

Secure Actuator mounting plate to the bracket welded on backside
~ of Pole (B) with 4 Hex bolts M12x30 (#7), 8 Flat washers M12 (#8),
. ¢ 4 Lock nuts M12 (#9). See Figure 8.

Tighten all four nuts and bolts.

Yl
[z

DETAILA 7. Attach Upper Extension arm (G)to
Pole (B),

using one Hex bolt M12x205 (#3), two
Flat washers M12 (#8), 6 Nylon washers
M12 (#1), and one Lock nut M12 (#9).
See Figure 10.

Note: The plastic washer should be placed
between Upper extension arm (G) and Top
Pole (B).

6. Attach Lower Extension arm (F) to Pole
(B), as shown in Figure 9.
Secure it with one Hex bolt M12x205 (#3),
two Flat washers M12 (#8), two Nylon
Washers M12 (#1)(factory-assembled), and
one Lock nut M12 (#9). See Figure 9.

This washer has been pre-
assembled in the factory.

PARTS LIST
ITEM |[QTY|DESCRIPTION RIM HARDWARE
A 1 |Bottom Pole R1 4 |Hex bolt M10x55 mm
B 1 |Top Pole R2 8 |Washer M10
C 1 |Actuator R3 4 |Flange nutM10
D 1 |Actuator plastic sleeve HARDWARE LIST
E 2 |Mounting plate ITEM| QTY |DESCRIPTION
F 1 |Main Extension Arm 1 14 |Nylon Washer M12
G 2 |Upper Extension Arm 2 1 |Stud M12x235
H 1 |Backboard 3 3 |Hex bolt M12x205
| 1 |Flexrim 4 1 |Hex Bolt M12x105mm
J 1 |Rim Height Sticker 5 1 |Steel Sleeve
K 1 |Rim Pad (Pre-attached) 6 2 |Hex bolt M12x55
L 1 |Crank 7 4 |Hex Bolt M12x30mm
M 1 |Pole padding 8 24 |Flat washer M12
UNDERGROUND PARTS 9 12_|Nylon nut M12
U1 Anchor Template 10 2 |Self-tapping screw
U2 16mm Anchor J-bolts 11 1 |Screw drive socket
U3 8 | Thick washer for J-bolt 12 2 |End plug 25x50mm
U4 | 12 |Hexnut M16 13 4 |End plug 30x60mm
953) 4 |Anchor Rebar 36"L 14 1 |End plug 5"x5"
U6 Lock Washer M16 15 4 |End plug 1/2"dia

us



INSTA

LLATION

Prior to anchor system and goal assembly, call utility services for location of underground

utility lines before you dig.

This assembly needs 3 to 5 days total.

Step 1: Anchor system installation.
Step 2: Allow concrete to cure 3 to 5 days (dependi
Step 3: Complete basketball system installation.

ng on climate region and weather).

THREE PEOPLE ARE NEEDED TO ASSEMBLE THIS UNIT

Tools and materials required for assembly

Hammer or Mallet

Two Adjustable Wrenches
9/16" Wrench

3/4" Wrench

11/16" wrench

1" Wrench

Shovel

Step 1
Anchor system installation

NooswN =

NOTE: At rim height 10 foot, distance from the face

of backboard to the front of Main Post (A) is 30".
Use these specs to calculate desired backboard
overhang of driveway/court.

1. Locate your system close to or on the court. Dig 7y
a hole as shown in figure 1. Bell out the bottom.

Assemble anchor system as shown in fugure2:

Thread nut M16 (U4) all the way to bottom of
threads on J-bolt (U2) insert threads of J-bolt
(U2) through hole on anchor plate (U1) and
secure with nut (U4).

Note: Each leg of anchor bolts should face 36"

the anchor bolt to the right. See Figure 2.

2. Mix and pour concrete into hole.
follow instructions on concrete
bag. Stop about 8" below playing
surface.

3. Insert4 Rebars (U5)into concrete
8" apart making a square in center
on hole.

4. Continue to pour concrete into hole.
Use a concrete form or wooden form
for top 4", until concrete flush with
playing surface.

5. Push anchor system into concrete and
agitate to eliminate voids in concrete,
level and square anchor plate (U1) to
playing surface. Clean off any concrete
on anchor plate and exposed threads.

—4—

8. Concrete 9 Bags (80Ibs/bag).
9. Electric Drill

10. Carpenter’s Level

11. Aminimum of two Ladders
12. Water Supply

13. Tape measure

# WARNING

Before digging hole for anchor system, check for
buried power, gas, water, and telecommunication

lines! Failure o do so could result in serious or fatal
injury! Contact your local utility company if unsure.

l«——16" Dia —>|
Play surface

3

a4 g
B 4 <
4 Ha 2
A 4 bd P \\

Warning
Never continue to assemble your
system without following cementing
instructions. Failure to do so may
cause serious personal injury or
property damage.

You are finished with anchor system.
Allow concrete cure a minimum of 72hrs.

INSTALLATION (Step 3)

Ahammer or mallet may be needed during
assembly.

Note: do not overtight all arm nuts and bolts.
Failure to do so may cause tube damage and make
adjustment of system difficult.

1. Align the Top Pole (#2) with the Bottom Pole (#2)
and slide them together. See Figure 3&4.

Important: Make sure the pole looks like Figure 4
before moving to next step. If the pole are installed
into place without proper alignment, it is almost
impossible to take the two pieces apart for relocation.

2. Stand the pole up on a block of wood, hit the
bottom pole base plate on wood block until the
bottom of Top Pole reaches (or get very close to)
the line mark on the back of the Bottom pole. Hit
it 9 times at least.

3. Drive a Self-tapping screw all the way into the
hole on the bottom of Top pole with supplied
socket in hardware pack.

This screw is just for in case. The connection
between Top Pole and Bottom pole are safe

enough without using the screw. Hit
i

Hit the pole on
wood block 9 times

4. Place the Pole on the Anchor system.
Slide one Thick washer M16 (U3) over
each J-bolt (U2). Lift the Pole (A) onto
Anchor system, secure with one thick
washer (U3), one Lock washer M16 (U6)
and one Hex nut (U4) for each J-bolt.
See Figure 6.

If the Main Post (A) is not exactly
vertical, adjust the 16mm J-Bolt Hex
Nuts (U4) located under the Post base
(A). Tighten all of the Hex Nuts (U4)
Above Post base when Main Post (A) is
vertical.

NOTE: Face the Main Post (A&B) with
Actuator Bracket facing away from playing
court (as shown in FIGURE 7).

0

Drive a Self-
tapping screw into
this hole with
supplied socket in
j hardware pack.

|

Front

Small gusset
on front side

—— Top Pole

Mounting
bracket for
Actuator

—Bottom pole

Back

Big gusset
on back side

U1

U4assemb|ed

Front side

Playing
Court

Back
side






